Hircl 305 mINSTRUCTIONS MANUAL

—
Ve/ 'l /7/ S

High Performance RCF1 Chassis

2019-10-01






Ve/ 'al/ 7/ % “T—Oaclay

® HRF10X-Premium Blacky¥y OB E WL IFFHRICHDHEDTESNET,

~

B HRFLOXOMTTICE FROY— SN BB, N
(The following tools are required for assembly)

-6 AL>FRSA/){— 1.5mm/2mm/2.5mm/3mm (HEX Screwdriver)
wIZAL>F 5.5mm/7mm (Nut driver 5.5 / 7mm)
A=) >F 4mm  (Turnbuckle Wrench 4mm)

- C A SERMI-AA-2)\WIILL>F 3.5mm CniEFyNMATEBLTVET,
(Turnbuckle Wrench 3.5mm by stainless steel, Include This KIT)

M 1 2 Z)VF (12mm Spanner)

J\HI v — STARITF, FEEIRET R
(Scissors, cutter, pliers, semicircular bar rasp)

4 \
B FEEDE/FZOFYNIEFNTORVD TR AHESFEVLEY,
(The following items are not included in the kit)

RCANEE (%=t H—R. ZE—RIZMI-5—E S CZ) (TX/RX. Servo. ESC)

.Z}\"_ &to:j\/q—:_V\ -U-_/-Rt_}\“_\ :E_g_\ }(‘\yj__u_\ /94'\7\ 7|—‘\\5:'{\ ﬁﬁ'?é'j’r\//j\
(Spur&Pinion Gear. Servo Saver, Motor, Battery. Tire. Body. F&R Wing)

R=IFTITVA A=A F1=TIIN=AA). mET—T4E
(Grease for Diff. Qil for Shock. Oil for Tube. Double Tape. etc)

HRF10X-PBOARTIN=YDHKRDIF, HEASSA>23vT TECHEALTIEITET,
www.hirofactory.jp A7JTALTFa0L,




SR HIX =

JO>bhev—>
‘ - JL—2Z x2

PLRRS 9-omm X2 @
29mm x 2 -0mm x

IS EMIN

PIZRA S

SOy — 24mm x 4
PILZRA B
14mmx 4

Alum. Alum. Alumn. Brace SHIM Front Chassis e
KFIat Head Screw  pogt14mm Post24mm Post29mm 0.5mm&1.0mm  Brace Main Chassis /

XA =IOV =S TR ERANEDFIEY,

7IZRZAR14mm

Jo> b
7IVZRZAR29mm

LU

JL—-R3AFEFICEDE
TERUTZEW
YL THIZILTEE W
Do not use now




SR HIX =

R
5x8x2._57mm X2

Vi

;o
\‘“»-.t;é/ /‘[
~__

Bearing
5x8x2.5mm

TILZ
IORAR-ILS X2

PIWEZTT)Y
7—LA
X1

Alum Steering
Arm (A)

PIWEIZFTPII

FIZZAR—Y— X2

7—LB

M3 J-JLR

x1

mIviv— (5.5x3x1.5mm)
x1 x2

Va )

- \,.‘_: 5;:;

[

L

~

Countersunk Alum. Spacer Alum Endball Alum Endball
Washer M3 Gold 4.3x10mm 4.3x12.7mm

Alum Steering

)

. CDVWZAR=Y—(F, 7O-T L7 7{EED
XAT TPV 7= L BHIITET BEDHANET . 71 RARS 91/ 7LD
BEREANEEA.
CCOBETIOZMIATOINTA> - 7IRD
SAENHEET.
(Only in case of Narrow specification)

7=
IVRR=ILS
Lo

M3MDyv—

~R7I>
5x8x2.5mm

%
VIWZAR—H—
J-LR
(1.5mm)

FIZZFT TP

HIRAIE(CTPYh—
NN EIRETY
BHEHOICERR

Kﬁ%b‘%ﬂéﬂﬁbi@' /




Round Head Screw

mex

Flat Head Screw
a T/fcl):j ) F—LIr TN FIIH—RIID R x 1
X mm X 1 ‘_—==_—_;:::=L:=:=:=:_
X1 3 C ) ——
e
Round Head i

Screw Alum Arm Shaft Alum Servo Mount

XTIWZH KDY NCRF TV I T — DeBDAIT . XA 3v—SCEFELEFT .

7B —RIYI> S

(3x10mm)

FAREZ(3 x 4mm)




SR HIX =

O77—4L O77-L
(D1R)x2 | (FO-)x2

Lower Arm ' Lower Arm

(Wide) &2 (Narrow)

171 %
FYIIA M) — 157 8!
(3x10mm) e (7%5 X 1mm) x 2 6mmx 2 4 j:,;;_;.._.;;:::.'::\ \

e

X 2 , P
i S @

POM Lower Ball
6mm

Round Head Screw POM knuckle Stopper O-ring for Ball Cup Ball Cup 6mm

XFO—ERF(E. D1 MERZEIRU T, O7 7 —AICB ARV ZEDfHIET,
(Select narrow or wide specification and assemble)

(R THAL-ZCELADHT,. .
RV EEER L—XCBIGEC. v T O f’\?;]

1708

FYIILA hw)C—

TN OPIAE AT R Z{EDTEK
HIDFT (HIDIEIOER) |
CZRIRBLBAASMOTZADIC ! i

For smoothness, lightly scrape .

the inside of the cup hole with =

: L
\.@ semicircular bar rasp -/ _ T ——

iy

FREX
T15IVER-) (3x10mm)

6mm ___,/'

- KRGERT— LT SAMMCARIEEHIL TET

N SSTE | (This is the left side.
iﬂ;\e ih@?intiaﬁbﬁs Assemble the right side symmetrically)

of the ball




SR HIX =

PIN=T =L
(FO-)x2

Upper Arm (Narrow)

7INZH
T ) C—F — N Y
IO PIt—R—I AoInsT X6

(7 x5x1mm) x 6 FYN=T =L

= \ (AK)x2
S \:EF”?Z‘L;: =l Upper Arm (Wide)

O-ring for Ball Cup gglipwén?rzper Ball Cup 6mm

XFO—EERF(E. D1 MERZEIRL T, 7Y\ =7 = LI AR=)LZEDfFIE T,
(Select narrow or wide specification and assemble)

* 23—~y =T7—1A * O 79I —T—
(FO—1L#R) (74 MtAR)
For NARROW For WIDE

hvIEBOUY

. XAR—=)LhyTD
hyTROU>Y O JNUIHEREICYIDEDF T

(R THRL-ZCEVAST. \ & Ry TOERDE A EICEE |
M=V BEEAL—XI(CEIKARIC, v (Be careful with the mounting direction of the ball cup)

TNORMAIZ PR AUz (E>TEC

HIDFT (HIDIEIOER) "

CZIFKRBIIRA> MROTERZADIC !

For smoothness, lightly scrape

the inside of the cup hole with

\ y XRIAERT LT, MM AR ZHEHIITET .

= (This is the left side.
\.@ semicircular bar rasp ) PLEER- Assemble the right side symmetrically)
6mm




SR HIX =

Hircladory

FREX FREX

(3x8mm)

T ]

for Wide for Narrow

(3x12mm) X4

Round Head Screw Round Head Screw

BAG

3

077 —LAR—Y—

Q77 —LAR—Y—
(6mm) X4
(&)
\\\‘—/‘/ﬁ

Lower Arm Spacer
6mm for Narrow

Lower Arm Spacer
2mm for Wide

XOVYRT7 = L0777 —LAR—Y =t (v - ABDHITET,

FAREX
(3x12mm)

/X DT?—AZN—*D‘—\

FO-J L1 VED
BaE. E6mmao
AR=H— J1RAR
DS VIERRDIG S
[E. EE2mMmOAR—
Y-z {FE>THHAHET,
CCDAR-Y—-THE
ISEEECIEGE
FAYTE({ERT 591
VRICEDETAZEL
TFaL,

7 N

BSCAahET

1/2/3/6mm%EiEiR,
FrIL-A3LHHHA
LCESZHELET,

* AT )N—Y
Optional parts
~O77 = LAR—Y—
Brass Shim 1mm
<077 = LAR—Y—

KBrass Shim 3mny

N

X EAWINAEHIITET,
(Assemble symmetrically)




T390y v
(3x6mm)
x1

FIO0 v
X1

p-moT—tx1l |

Carbon Plate

PIZZ M= R-0-EX
(2x5mm) x 1 (1.4 x2mm)

e - X 1
(@)

)
A
N

C-ADJ-S
-2\l x 1

NN RO

1

C-ADJ-S

25 -NI>hx1

Center Mount

FryITER
(2x6mm)

Ne
C-ADJ-S
7—-h¥JVMLR X1
Arm Mount (L/R)

FAREX
(3x5mm)
X 2

T

- Xf

Turnbuckle Shaft

Round Head

Set Screw
Screw

Bush PTFE Alum. Stopper Cap Head Screw

\Plastic Washer

%J0>MC-ADI-STU—b0fAYL ( C-ADI-SER (FHEILEHEBROTVEY)

PILER )~ 70Ty

(2x5mm)

C-ADJ-S
A=)\l

&

R—0-EX
(1.4 x2mm)
XAFDHITETFE !

EADT—LXII> NeERFCES -T2 N
ZUAALTI=> )\ EBILET,

(Insert the left and right arm mounts
at the same time into the center mount

C-ADJ-S
and turn the turnbuckle.)

1

AR TU—h | |

¢

04 KR 9

IEHICUET gég_

Temporary
fixing

2

BEICREFREIC ! 0.1mmEEfI THRZEE
Keep the same interval




SR HIX =

FIWZAR—H—
J-LR
(5.5x3x1.5mm)
x4

FREZ
(3x10mm)
X 4

3

=7

Round Head
Screw

Alum. Spacer Gold

* FO—{t4k
NARROW Ver.

\_

%J0O> MC-ADI-STL— MNPy =7 - L=EDFIFETS
( FO—EARBFEDA MEARIF TIE. T — b _ETFHNECRDETD) FREZ
(3x10mm)

H=R>23—- K7y =7 -1

* FO—{t4%
Narrow Version

* 1 PR
Wide Version

O REEAERS . 7> MAITUATBICER N
77— LORTRIS B EEREL
A EF v AT —(HEERDES,

AT NN TEEET T IDAL> 11>
O Py -7 —hE80ET,

*ATZ3)=y
Optional parts
029 7YIN=T -1
\_ (A>51)

(3x10mm)




SR HIX =

S, K77
JOATIAL I ol LR
T — X1
Y Alum. Knuckle

_‘L (L/R)

X

Q)
i | ()
| O

Front Axle

= ‘//

King Pin s lz#,zﬂls
PIVEZAR——T—JLR 7y
R"—0O—-EX (5.5x3x1.5mm) X2
(3 x4mm) XBAG2([CADTWET
X 2

T

Alum. Spacer Gold Alum Endball
Set Screw %This is in BAG2 4.3x10mm /

XE(FERIFYIIINTT  MFNCHERZEHIITET,
(This is the left side.

Assemble the right side symmetrically)
_ 7=
| IVRR-LS

CDTPIWZAR=Y—(F, D1 RAR>ZH1 7+
HROBEDHANET , FO-T L7171k
DIZEFANTEA.

CCDF/ETIOY NIV DN TA> - TIRD
AENHEFT,

(Only in case of wide specification)

PIZAR=Y-=T=)LR
(1.5mm)




SR HIX =

M=y
(4.3x16mm)x 6

Ball Cup

TILZA->)\w)L35mm x 3

T .

Alum. Turnbuckle 35mm for NARROW

TIVZA->)\wI)L42mm x 2

i o

Alum. Turnbuckle 42mm for WIDE

FARER T1TADAR-Y— TIZTADAR-Y—  EUSYJ 2.5mm JO>bPYIJh >133>Jv3a
(3x8mm) (3x5.5x1mm) (3 x5.5x2mm) O>9227)>49 (3x7mm) x 2
x4 x 8

x4
3 X2
lesesM = @

\\,‘,_7_,,;/’

=

Round Head POM Spacer 1mm POM Spacer 2mm E-ring 2.5mm P-Soft Long Spring POM Bushing

N /

XA—=>)\wIL940v ROFAIZ, AT 7UITRBREVr—SHD 37K,
#920mm

i * 2577

S AR=ILHvF (4.3 x 16mm) e =
%\ GO (O | I -
2 ARRLES FILEH—> )0yl 35mm

N Narrow Version
@ Tz

#919.5mm

]

* U —SH )
B ABERSICHOTVS 1 AEELEY O — 1= ——

NTER | : For linkage TILEH—>)\w4)L35mm
FSWCATUSI A% |

1 BRI DERAL—XIC  #925.2mm |
[EEHRET < >
*xAFTUSIR

GR(Yi=- G E— R R S—)

2AREELEY .
Wide Version 7IV=A->)\wI)L42mm




BAG | x7von—Rey-> ol s40y ReEDiG, 79/X—7 - LT - b—ReBaABET .

4 &1 USSR
& A" 5= X910y R
> EUSY)

TAEFL

>1371>
AR—H—

_ X FEFEREKETT,
‘ 15D AR-Y—DAB THES AR

Lok P Yok TA1FAAR-Y-DABTEESH
a>4Jg 27>
o - 2mm i
133>Jv3a
b/v

EUSYI

AR>S ZH1 {1k TLAA RS
wide Version Narrow Versiy

J0>RPYINOSIZTI I (&, D UEHES 22 CHMHAHET
A=WRATARBATUITIN, EATRBCNAZANE)ZEIRU
TRV, FIEATSSEHDET,

* A733>)0—Y Optional parts PZF«¢7LOH 2T

277 H
A=)\ 540y R

AR SHL V{1 ER
\Wide Version




-

x2J0> M2 3>DO5ERK

YIv=>r—>0-)b
ADJJL—bhx2

mex
(3x5mm)
X 6

Alum. Chassis roll

Round Head Screw  Flat Head Screw AD] Plate

X7 v—>0-)LADITL— M EGEDfHIE T,

( S p—sO-LERIALTISY
Sa BV, Tl -
| BT AL

vk R —AR
F SRR, h-O—EXT
S HEEBELET.

N
-

® v A5 A%
(BEESA DS OEERE)
. For SETTING

7L/‘\'t“7\’ @
. (3x4mm)

K2 1 DDF IR R &t . IOV M PY) =T — LT — N 3 AOER%LE

Btton scrom bt onpe of Tl HBTETHIBICATA RERET . TNICEoT

Other screw h0|e for fIX :vag—ﬁ’iﬂﬁﬁﬁﬂﬁ(lﬁﬁ%ﬂﬁg_@?o

Qoth axle and knuckle / E’—%ﬁ’f)h‘B@EE%ﬁ%gﬂlﬁﬂﬁbtt‘y I\big-o




PIRNIIV b x 2

o\
(0 \\

THZIWRIVRNTL—Z x 1
3

J
\ / Axle Mount Brace
‘ ‘, \} | “
Axle Mount JVARMATL—Rx 1

- -
(¢ 0o Jo < ) o)
. v /

IHHRIVIx 1
- "
ERwMRILY—x 1

.

(O (O]

S Wing Mount Rear Bottom Plate
Center Pivot Holder

M3F40> ERy ~MR—JL ERw MR—IL Ry MR—JL FREX mex mex
Fyhx2 Fybx1 AR—-H—x1 S5mmx1 (3x5mm)x2 (3x8mm)x2 (3x10mm)x2

e = 1 1 1

Pivot Ball Nut Pivot Ball Spacer Pivot Ball Round Head Screw  Flat Head Screw Flat Head Screw

XUPIRRATL —NCDA >R NERBDASITE T .

Ew =)L
7 Fub

s By MR—)L
HIBUAL-AC ) F aR—b—
EHHET l
'_‘_',H\ E‘ (:l'—a}%ﬁ TN »
IR 22 Ey MR-
& 5mm

oLELLD,

B
102 AN

Emy MLA— (3x8mm)

fshiEEIER |
2FEHNSRILT DD UBIKKGBVE TIRDHET .
(Tighten to the extent loose)

XTI NI V-2 =2 REFDUET o
(Temporarily tighten the braces on the axle mount)




SR HIX =

( PHZNRI N AR = —
0.5/1.0mm & X 2

. | J

/ '-5-
YOI~ hRx1
Motor Mount (R)

/) I:\

meXx
(3x14mm)
x4

Axle Mdﬁht Spacer

TIRIR I RAR—H—
3.0/5.0mm & X2

Yy
\ )

Alum Axle Mount Spacer
FARER
(3x6mm)

i 1

Round Head Screw Flat Head Screw Flat Head Screw

me=x

M3F/0> (3x6mm)

45—
N> hLx1
Motor Mount (L)

/] %

N

f// o\

. -

e
JL—hx1

Carbon Damper
Plate

FILE 7=
ToRR-m TYRR=LL
X 2 x1

9’-1—7_‘67")}\°—d"y Ax1

(@lile)

Alum Er;dball Tube Damper Nut

4.3x12.7mm

Alum Endball
4.3x11.8mm

)

THOZIR I RAR—Y—(F, TLAATDIZE(E
SmmZz{ERLET,

AR SHALYDIFE(F0.5~3mMmTHEELEY .
TORFIERHEHRRE(CEENVETY,

XN—RAVN=TL— MBI FES .
FAREX '
(3x6mm) F1-TI2/—Fyh

IS '

I>RR=ILL
e: =

& -

\\’;«f
7Nz

M T RAR—ILM

POANIZY

meEX
(3x14mm)

THZIWI I NAR—H —%#ZEI3MR(C(F. BEFEE

ADRIBEELFT (BIERIAELEL)

AR—=H—-[20.5t=10mm. 1.0t =10mm
3.0t >12mm. 5.0t >14mm




”” ’ Hircladiory

H=RIPARTAII> R U>0vR x 2 A
-k x2 (= Ty
©0) = Link Rod ~
) D RFARIVE X2
= ®  Body Mount Post
Carbon Rear Body o
Mount Plate =
FAREZX R—0-EX FrvTEX mex ERw MR—IL
(3x8mm) (3x8mm) (2x6mm) (3x5mm) 5mm x4
X2 X2 X4 x5
' ' T A"\L]i:&‘
Round Head Set Screw Cap Head Screw Flat Head Screw Pivot Ball

\ Screw /

KE-AH—NIZNAZY N 22— L4 UE T,

5mm
=
\J Y, e
SR HH SR =X
- > :ll \l o
0 XEEERTT . T S  BECHRDIAGET
HR—O0—EZ .| ERIEEHTITED,

_ otk A

: 4 \ A i J/ V@ vz
" XMRAREEZTRD (2x6mm)
: ATy NGEELT = ~

: 2mm ﬂ)_\\;, Dg_@“ EXZz4#E Ey MR—IL

o) ¥ 1A 0

(3 x8mm) (This is the left side.
Assemble the right

- side symmetrically)
RTANIZb

be



SR HIX =

) o) F1-THV)—tryhx 2

@« j k\"'_)- 50 05 OJ ) I fobe peeer e 6
. R R TTT—

O =R NwFU-T—hx1 9
Q‘JJ Battery Plate < M3F4/0>
< (3 R=hvT(4.3x9mm) x 4 Fybx2
) - N (BaII Cup ) @
-
. — N . . IS F]‘lj
BJL—NAROUYY  FILZZTUSY R—0-EX BARRTU>Y I F7|'§:)|/M M3 Nut

(5.8x1.9mm) x 2 A= x 2 (3x8mm) x2 PYJRI x2 %2
- = FREZ
O - = . (3x6mm) x 8
Alum Endball Round Head Screw

\ 4.3x11.8mm /
X)) =T —MNHA RZT - F1-TH N —-=EOF3ET,

I

)

0O-ring
for Battery Plate

i

Alum Spring Holder Set Screw Side Spring
P-Soft I

7T RR=ILM

N I TR PRI - P
KAREEDS3—b N SN i g F1-TH2I-(C
st /H g I;T;; s #10000A)L (BUi&)
7 R S . : A
HUET g} :«@ M3FLO0>Fvk ERMUTHEMITEY
é / R—ILhvS
R—O—-EXERINAS—% J\yF)— l R-0-E4 LI ] s
FolCHFDAAT FAILD JL—bH é TIVZZRTUY R=bhys \ F1-T5>/(—tyh
RUAHBRISEUTUES oY>7J O
YA RZI)>H
'f FREX é PYIN

X EHRICERAICE
HBOHIEY

'Y l (3 x 6mm)

.'/»—‘
‘ //; )
‘ T \ .
- =




SR HIX =

Hircladiory

IRRAZRR—H—
x1

=
=

Bottom Spacer

. EXL> ouxy
EU>Y 1.5mm <1
X2

M L

E-ring —
\ 1.5mm Shock Shaft Piston

P
AJUZIMx 1
e — >

> Shock Spring M

—_—

ADIZT)>Y

©TWI\OU>’7 x1

O-ring for
ADJ Spring Nut

ADIZT>Y
FJwbhx1
ADJ Spring Nut

T2
FIAF—x1

' Alum Spring Holder

SO VZ R NN
Frvrx1

Cylinder Bottom

S AH—-x1

Cylinder

P A4V ISLx 1

Oil Sealer Cap

S — T
Fryvrlx1

Cylinder Top Cap

)

XTI AN~y N AIHITET

ADIZN)>Y
« FyhoU>

X QU I ERIBAANET .

H)—

ASUSIM Ly

S —IRRA
FryvT

TIWZRTUZT
LS —

EU>J 1.5mm




”” ’ Hircladiory

BAG

7=
I>RR=ILL

x1 R—0-EX

R=)VhvT
(4.3x16mm) x 2

Alum Endball Set Screw Ball Cup

4.3x12.7mm

XARMAFPYTE N Ty TOEUSTEEM. T2 59— 3wz v—I AR FET,

MR\ —A1 )& .
INERIELET S -byTFRryT

H4Y I3

IRRARR—H—
77 , XBIR, A=A
‘ #400~600%ANT

/ @ 1 ‘ HHITET
DS I"Té(ui = .

B ) C—AA L% S -RRAF YT
VEFMUET

4 ™
BiifE=— ...,

(3 X 3mm)
\, 71.5~72mm(cEDEFT =)Ly
i = (4.3x16mm)

XHBIOR—)LhyT2EL TSR AR
\ L A=Y REgEER UET /

w=vT O
(4.3x 16mn@

XTBEBOR—I T RDH )
3~5mmhybLET
Cut only this side

3~5mm [

IYRR=ILL




BAG

8

T
X2

.// ;\
i’ é \

\ .

|| | ZSAMTUVY

‘\\\‘\_/ / (5x10x4mm) x 1
T~ )

Drive Ring

I5ISRFIY
(3/8x1/44>F)
x3

Bearin
3/8x1/4Flanged

Thrust Bearing

=)L
T7ATH-E> x 1
=
Pin 2x11.8mm

Wm 18t0 |

L INRA=IL\T x 1

Rear L-Hub

FIR—IL x 16
e

1/8 Diff Balls

o

RV
(3/8x1/44>F)
X2

1-\ '\‘_\. / , /

Bearing 3/8x1/4

AT
X 2

C
S5

Belleville Washer

ATAB
AR—bP—x1

:\V i >

Thrust Spacer

(i

A=V T7IZ) x 1

Rear Carbon Axle

Fybx1  (3x3mm)x1

R =IWT7HTH—x 1

Wheel Adapter
R—0-EX

°

Y754 MR —=IL\T x 1

Rear R-Hub

t

Set Screw

| —

| —

-

XUV T I7L > iv Ve AHIL T VT IRV D> MEDRFET

I5SIRTYSY

(3/8x1/44>F) D= T IR

MXARTYII(CIFRIERTY> B
A1)z EBU TS,

X )\TRBIET IR %
BRASU CHEMEER
fEAHINEANET

LINRA=IL\T DEEICE, BRI
RIECKM 1 2 OR)\FZAERLET .

Yo L\ TE OB, BT N
DHEEST, SHIMEKES | e miocnamner

SRR TS,




X PR, EITRGF(CE RN -Fr2IHBIEW,

- /% 2ORTUSI Ty rE
D=RAVTIZN S D) 7 AFARAR—Y —DEETER.

Note the direction of the Belleville washer

R, o~ L] g
) ) ‘
o / A \\— —J

(3/8x1/44>F)
XARTUIJIERIRARTY T
AW ERUTIZE,

XBUER, R—ILTITVAZ BT E,

[ KRASAMTUS I OIRECER.

BT H B INAY=p)==:TI]
5.0mm 5.2mm

(3/8x1/44>F)

o

ﬁ AT2A2OTINZAN—FAR-Y—¢ XTIFEEMET ., R —ITHTH-2EDFITET,
UYL I MRS =L\ D= BRICEERTS
ETTIOYMEERICEMIGLTVETD, o &8 _
T T R ATIAU-Y : \, HPX
o A~ ‘\ Optional parts '//;'
\ S PNERN—F P RR—Y— \ .

- ) o \( -\
.ﬁ‘ | OXERR) P OIAIE S o ) w N

)| CADET, REMBELE | (o
< 4 QAN INY // {14

BAIENSEIRLTIEEN, . _ @ /
" (Select from red position N /4 1

and blue position according { mm
to the hole position for each N | W (3 p 3 )
brand spur gear) .

Diff Lock Ver.

YL IR -
g AA—-NTHTH—

I3SRTFYSYI

(3/8x1/44>F) XER(ERIE AR T )




SR HIX =

BAG mex

(4x16mm) -~
X2 o 7)I=oo> ks
L ORFATIURN 9140 —kx 1

mex i x 1

(3 X 8mm) x1 o Body Mount Post 9

— Alum. F-Wing Plate

Flat Head Screw Flat Head Screw
.

%707 NIA 2T EIT A>T DERDAST
o)

I MIN

7I=J0> b
'j’f)gjl/_ N < =
%2702 kI1>7(& \\

MELEEA e
(Front wing not included)

meEX
(4 x16mm)

(Rear wing and Screw not included) @?7'))’)‘*3‘—7!‘?(:#—7!‘&—}(‘—%HS{NTU)’JDM
\#—\~\\~\ % ?—"l‘% g‘i g_ o
ZORR, B—Mt—/\-EU>I0yROBEN9 0 °(CR

XY —NEEEARU, —hRt—/N\—-(FfTBLEEA.
K (Servo Saver and Screw not included) /




SR HIX =

JyF—EE 0SS P
x 1 ( (/“\ \

O-ring for Battery \‘ /)
~_

Bearing

~R7YY J M43k
5x10x4mm x 4 X2

Flanged M4 Nut M4 Nut

(5x10x4mm)

X )W) —0EEF. h—ARN\wFU—TL— D
DR EFERIC, )\wT)—EEH =
OV ) %BIENITEFELET . .

XAV ZEDFIFE T,
0> MEARTPU I %IEALET

KAV - RA—JUIFTBULE B Ao
(Tire not included) ’

~7PUH
5x10x4mm

X AR SH1TH
8x5x2.5mmAR7U> (&
HELTLEE A




Hircladory

Parts Name NI A
Parts No. Parts qty Price

HRF10-001 AA vy v—=325t  (WN=FH—mRY) Mian Chassis 2.5t Hard Carbon 8300
HRF10-002 TILIHRZX R 29mm Alum. Post 29mm 350
HRF10-003 TIIHRZ b 24mm Alum. Post 24mm 480
HRF10-004 TIIHRZX L 14mm Alum. Post 14mm 480
HRF10-005 FILI7AY F vy —2TL—2X 5mm7075-T6 Front Chassis Brace 5mm 7075-T6 2200
7L —X L 0.5mm Brace  SIMM 0.5mm
7L —2X /L 1.0mm Brace SIMM 1.0mm

HRF10-006 950

HRF10-007 TINIRTT YT T =Lty bk 7075-T6 Alum. Steering Arm Set  7075-T6 1500
HRF10-008 N7 YT 8x5x2.5mm Bearing 8x5x2.5mm 300
HRF10-009 T Iy T FHR—)LS 4.3x10mm Alum. Ballstud-S 4.3x10mm 450
HRF10-010 T IHy T RR—ILL 4.3x12.7mm Alum. Ballstud-L 4.3x12.7mm 450
HRF10-029 FILIZAR_R—H— 15mm (T—I/ILF) Alum. Spacer _1.5mm__(Gold) 400
HRF10-011 m7y>vmM3  (T—ILF) Washer M3 (Gold) 5 200
HRF10-012 TILIY—iRwv Ykt b 7075-T6 Alum. Servo Mount Set 7075-T6 1 2500

HRF10-013 Hh—hRyAT7YAT7—L (FA— Lower SUS Arm (Narrow)

HRF10-014 Hh—R>aT7H A7 —L (74F) Lower SUS Arm_(Wide)

HRF10-015 HYAR—ILhy T SUS Ball Cup

HRF10-016 HRHE—NHhy 70U T O-ring for SUS Ball Cup

HRF10-017 Ya1Z7AYATYAR—IL 6mm Lower SUS-Ball 6mm (POM)

HRF10-018 $a73aAvFyIILALNy/— 10mm knuckle Stopper 10mm (POM)
HRF10-019 H—RY Ty /R=HRT7—L (FA—) Upper SUS Arm (Narrow)

HRF10-020 Hh—HR Ty =27 =1 (74F) Upper SUS Arm _(Wide)

HRF10-015 Y ZR—ILhy T SUS Ball Cup

HRF10-016 YRR—IHhy 70U O-ring for SUS Ball Cup

HRF10-021 TILI Ty /X—Y ZR—)L  6mm Upper SUS-Ball 6mm (Alum.)
HRF10-022 TIVIYRAT —LAXR—Y— 6mm Alum. SUS Arm Spacer 6mm
HRF10-023 T7RAYRT —LAR—Y— 2mm Brass SUS Arm Spacer 2mm
HRF10-024 7Oy Fh—RYTL—F 25t Front Carbon Plate 2.5t

C-ADJ-S TIVIHZXT—L~v7> kL  7075-T6 C-ADJ-S Alum. SUS Arm Mount (L) 7075
C-ADJ-S 7ILIHZXT—L~<7> kR 7075-T6 C-ADJ-S Alum. SUS Arm Mount (R) 7075
HRF10-026 C-ADJ-S 7Lt >R —<7 >k 7075-T6 C-ADJ-S Alum. Center Mount _ 7075-T6
C-ADJ-S R —> /Ny 7 )L C-ADJ-S Turnbuckle Shaft

C-ADJ-S B— /Ny ZILTIL I R Ky /¥— C-ADJ-S Alum. Stopper

C-ADJ-S R—> /Ny LTy v C-ADJ-S POM Washer

C-ADJ-S R—> /Ny 7T ya C-ADJ-S Turnbuckle Bush (PTFE)

HRF10-029 TILIZAR—HY— 15mm _(T—ILF) AIum.Siacer 1.5mm iGoIdl 10 400
2 380

HRF10-031 ey King Pin
HRF10-032 EY>Z 25mm E-ring  2.5mm
HRF10-033 ISy 7L Rty b Alum. Steering Knuckle Set  (L/R)
HRF10-009 7 IAy KLY FFHR—)LS 4.3x10mm Alum. Ballstud-S_4.3x10mm
HRF10-034 POM XX —H—  1.0mm POM Spacer 1.0mm
HRF10-035 POM A X—H— 2.0mm POM Spacer 2.0mm
HRF033 ZAav ey 7 bAVYITRTY VT P-Soft Long Spring
HRF037 VaZAVART VT AN—H— Bush (POM)
HRF10-036 4.3mmxl6mmiR—JLH Y 7 Ball Cup 4.3mmx16mm
HRF10-037 TILIR—>/Ny )L 35mm Alum. Turnbuckle _35mm
HRF10-038 TIVIR—=2/Ny )b 42mm Alum. Turnbuckle 42mm
HRF10-039 T v —O—)LADI7 L — k Alum. Chassis roll ADJ Plate
HRF10-040 R— /Ny JJLL>F  3.5mm Turnbuckle Wrench 3.5mm

N

1700
1700
700
200
350
250
1400
1400
700
200

500
300

HRF10-025

HRF10-027 800

[ [ [ [ 15N 1SS 1SS 5N N BN ()8 NG N G BN URC) [NO) FNG) FN) S PN

ENY IS [ 1 N Y Y Y Y EN PN B A A I S [ (N 1 DD [

200
3000
450
350
350
280
240
450
980
980
2300
700

RININwWI NN IR IN|RBIN

HRF10-041 Hh—HR>A77L—Z 25mm Carbon Bottom Plate 2.5mm
HRF10-042 E—LZ—<7 R 7075-T6 Motor Mount R 7075-T6
HRF10-043 E—X—<7 kL 7075-T6 Motor Mount L 7075-T6
HRF10-044 T A7k 7075-T6 Axle Mount  7075-T6

HRF10-045 TIVIT AT b A=Y — 5mm Axle Mount Spacer 5mm
HRF10-046 TIVIT I AINI T A=Y — 3mm Axle Mount Spacer 3mm
H—IRVT I ANLT T N AR—Y—  10mm Carbon Axle Mount Spacer 1.0mm
H—RV T AT T A=Y — 05mm Carbon Axle Mount Spacer  0.5mm
HRF10-048 H—HR>Y T RN T L—Z 25mm Carbon Axle Mount Brace  2.5mm
HRF10-049 H—R R /X—7L— bk 3.0mm Carbon Damper Plate  3.0mm
HRF10-050 TNV oAV <V~ 7075-T6 Alum. Rear Wing Mount  7075-T6
HRF10-051 L R—ERy FRILE— Center Pivot Holder

Ry fAR—JLFy b Pivot Ball Nut _ (Alum.)

ERy hAR—JLZAR—H — Pivot Ball Spacer (POM)
HRF10-053 M3FtAB>rAavsFy b M3 Nylon Lock Nut

HRF10-054 T7)IAay FTY FK—JLM 4.3x11.8mm Alum. Ballstud-M 4.3x11.8mm
HRF10-010 70y FTY RHR—JLL 4.3x12.7mm Alum. Ballstud-L 4.3x12.7mm
HRF10-055 FIVIFa—T X N—Fy bk Alum. Nut for Tube Damper
HRF10-056 EARy FAR—JL 5mm Pivot Ball _5mm

2800
1700
1700
1200
900
800

HRF10-047 950

550

HRF10-052

[ (=N (=Y (=N [=N [=Y) [N] [N} [N] [N] S P [ (=N

=
o

S 5N (Y D81 80 1Y Y Y Y 5 3 0N L8 LN DS [N Y Y

v =N IN

XIS SFEMDOBIB(CLD, FERUCEEIIHBENMIEVEIOTI THE T2V, BHEROBKRDIE, BHAST1>22avT TETEAL TETES .




Hircladory

Parts No.

HRF10-057

GAF U0y

Parts Name

Side Link Rod

¥ v P A
Kit gty

=Y A TEAf
Parts gty Price

580

HRF10-056

ERy FAR—JL 5mm

Pivot Ball _5mm

HRF10-058

RT AT EHRRE

Body Mount Post

480

HRF10-059

=RV )Y RF4<7 7 L—bF 25mm

Carbon Body Mount Plate  2.5mm

480

HRF10-060

h—R>NyF) =7 L—hF 25mm

Carbon Battery Mount Plate  2.5mm

HRF10-061

Ny TFY=TL—FHOU VY

O-ring for Battery Plate

150

HRF10-062

Fa—7 X R—ty b

Tube Damper Set

HRF022

TILIYARRT YV IRILE—

Alum. Side Spring Holder

400

HRF067

YA RKRZTYYIPY 7 M

Side Spring P -Soft I

HRF10-054

720y FZTY RAR—JLM 4.3x11.8mm

Alum. Ballstud-M 4.3x11.8mm

[N} [N} [N] [ S) 5N I [y SY (5] [ N)

HRF10-053

M3IFAOovayosFyh

M3 Nylon Lock Nut

HRF10-063

HRF10-064

4.3x9mmh—ILhy T

TILI) K —

Ball Cup 4.3mmx9mm

Alum. Cylinder

BININININININ = ININ IS IN

TILIPYVR—byTFrvy T

Alum. Cylinder Top Cap

TINIZYYZ—FRhLFxvyT

Alum. Cylinder Bottom Cap

HRF10-065

AN T Z I

Oil Sealer Cap

HRF10-066

TIVIZT) > TADIF v b

Spring ADJ Nut

FIVIZTY) > ADiFy FEOY T

O-ring for Spring ADJ Nut

HRF10-067

29N Rk

Piston

K= w7 b

Damper Shaft

X NX—2 %7 MEY YT 1.5mm

E -ring 1.5mm

HRF10-068

2x6x1mmO 1) > 7

O-ring 2x6x1mm

R LZAR—H—

Bottom Spacer

HRF10-069

TIVIZAT) VTRV —

Alum. Spring Holder

HRF10-070

K NX—27 Y5 (M)

Damper Spring (M)

HRF10-036

4.3mmxlemmAi—/ILH v 7

Ball Cup 4.3mmx16mm

S B B B B N Y B Y Y LN 59 Y 1Y

HRF10-010

HRF10-073

T IHy FTY KR—ILL 4.3x12.7mm

3/8x1/47 7 RT )T

Alum. Ballstud-L 4.3x12.7mm

Bearing 3/8x1/4Flanged

IS DN Y G S Y ) ) G ) 5 G O Y

HRF10-074

H—HR VX T 7RI

Carbon Rear AxIr

HRF10-075

VYL FHRA—ILNT

Rear Wheel Hub (L)

HRF10-076

T72Vv7

Drive ring

HRF10-077

1/84 Y F T 7HR—IL

Diff Balls 1/8

HRF10-078

3/8x1/4XT ) VT

Bearing 3/8x1/4

HRF10-079

VXY ZA FHRA—ILNT

Rear Wheel Hub (R)

HRF10-080

KA —INTRTR—

Wheel Adapter

HRF10-081

5x10x4mmA 7 A R X7 YT

Thrust Bearing  5x10x4mm

HRF10-082

AmmA T ) Ty v —

Belleville Washer 4mm

HRF10-083

MaFA O Ay oFy b (T5v7)

M4 Nylon Lock Nut

HRF10-084

HRF10-085

2x11.8mmx £’ >

FILI7AY AT TL—

Pin 2x11.8mm

Alum. Front Wing Plate

HRF10-058

RT4<xv v bRZ b

Body Mount Post

HRF10-086

7Y > 7 10x5x4mm

Bearing 10x5x4mm

300

HRF10-087

MaFAO>AaysFy b (T-F)

M4 Nylon Lock Nut

400

HRF10-088

77 M4ty b (T—ILR)

M4 Nut Flanged

HRF10-089

HRF10-100

Ny T )—EFOY T

HRF10X-PB flllF £ X+ v K

O-ring for Batte

Screw set for HRF10X-PB

400
300

1100

HRF10-101

6/ M £ ZM3x5 (10pcs)

M3x5 Flat Head Screw (10pcs)

200

HRF10-102

6/ M £ A M3x6 (10pcs)

M3x6 Flat Head Screw (10pcs)

200

HRF10-103

6/ M £ A M3x8 (10pcs)

M3x8 Flat Head Screw (10pcs)

250

HRF10-104

6/5 M £ ZM3x10 (10pcs)

M3x10 Flat Head Screw (10pcs)

250

HRF10-105

65 M £ A M3x12 (10pcs)

M3x12 Flat Head Screw (10pcs)

250

HRF10-106

6/ I £ AM3x14 (10pcs)

M3x14 Flat Head Screw (10pcs)

250

HRF10-107,

6/ M £ A M4x16 (5pcs)

M4x16 Flat Head Screw (5pcs)

200

HRF10-108

658 7 N E ZM3x4 (5pcs)

M3x4 Round Head Screw (10pcs)

250

HRF10-109

6/ 7 X E AM3x5 (10pcs)

M3x5 Round Head Screw (10pcs)

250

HRF10-110

657~ £ A M3x6 (10pcs)

M3x6 Round Head Screw (10pcs)

250

HRF10-111

657~ A M3x8 (10pcs)

M3x8 Round Head Screw (10pcs)

250

HRF10-112

65 7 N £ AM3x10 (10pcs)

M3x10 Round Head Screw (10pcs)

250

HRF10-113

6/ 7 N E AM3x12 (10pcs)

M3x12 Round Head Screw (10pcs)

250

HRF10-114

75— 01— E XM3x3 (10pcs)

M3x3 Set Screw (10pcs)

150

HRF10-115

7 — 0 — £ ZAM3x4 (10pcs)

M3x4 Set Screw (10pcs)

150

HRF10-116

75— 01— E XM3x8 (10pcs)

M3x8 Set Screw (10pcs)

150

HRF10-117

7~ — 01— E XM1.4x2 (2pcs)

M1.4x2 Set Screw (2pcs)

2 2

HRF10-028

TILIAR=Y— 10mm (77 v7)

Alum. Spacer 1.0mm (Black)

40
HRF10-118 ¥ v v 7 E ZAM2x6 |10icsl M2x6 Cai Screw lloics| 50
00

10 2
10 4

HRF10-030

TIVIZAR—Y— 20mm (75 v7)

Alum. Spacer 2.0mm (Black)

10 400

HRF10-092

H—Ry Ty NR—Y 27 —L (TARA4>54(4)

Upper SUS Arm (Wide)

1400

HRF0O65

7OV NITFT AT LAYIRTYLY

P-Medium Long Spring

280

HRF10-093

T I RIN—F Y ZR—H —

Alum. Spur Gear Spacer for Diff Lock

450

HRF10-071

K IR=2T YT ()

Damper Spring (S)

300

HRF10-072

K R—=Z2T7 Y7 (H)

Damper Spring (H)

300

HRF006

YA RKXTYULTY 7k

Side Spring Soft

500

HRF023

YA RXTVVIPY 7k

Side Spring P -Soft

500

HRF10-094

HRF10X-PB T H—JL

HiroFactory HRF10X-PB Decals

1

LSE LSH SN I [ [ LY

500

KERMAR

FEROBECLD. FERUCEEIIHENMIBVETOTI TR TV BHEROSKRDE, BHAS (22T TEIBALTAEFET.




www.hirofactory.jp

Hircdaddory

621 Dodani Maibara Shiga 521-0213 JAPAN E-mail / info@hirofactory.jp




